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WLAN 802.11n HT40 Channel 06
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Mid Channel Plot
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WLAN 802.11n HT40 Channel 09
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High Channel Plot

Spectrum = [ spectrum 2
Ref Level 20.00 dém Offset 25.30 d& w RBW 100 kHz Ref Level 20.00 dém Offset 25.30 d8 w RBW 100 kHz
o Att 20 dB  SWT 1.1ms @ VBW 300 kHz Mode Sweep fo Att 20 dB  SWT 1.4ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 1.80 dBm| M1[1] 41.04 dBm)|
2.4569705 GHz| 2.484550 GHz|
10 d 10d
oy ik .
: i L:M
- L pabihodsbdohodubebon | bl |y g T Yo maul
Br [mn o 1 I,,..,. U
-20 df f \«4 Ly d D1 -21.800 dBm
*"N i il u[(
30 naw e g 30 1
g !
40 dB 40 dB - 2
b " Nt i A 1\ P LY Avinrl y "
50 dl <50 di
60 dl -60 di
~70 di <70 di
I
CF 2.452 GHz 1001 pts Sﬂun 50.775 MHz Start 2.43 GHz 1001 pts Stop 2.565 GHz
{ )j ) W )y ] [
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum 2 [ spectrum o
Ref Level 20.00 dém Offset 25.40 dB & RBW 100 kHz Ref Level 20.00 dém Offset 25.40 dB & RBW 100 kHz
o Att 10 dB8  SWT 29.7 ms @ VBW 300 kHz Mode Sweep o Att 10 dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
™M2[1] 51.95 dBm)| m2[1] 44.94 dBm)|
1.01700 GHz| 15.9330 GHz|
10d 11[1] 1.50 dBm) 10 di m1[1] 3.77 dBm)|
2.44570 GHz| 2.4360 GHz|
o M1
“ Yq
-10 dBm 1
=20 D1 -21.800 dBm [ l D1 -21.800 dBm
-30
‘l
-40 dB T
v
o M2 \ by, o A AN L T R T T WX [ WPY] WLV TSR
50 M G W AT
Ui N e N S VAN Ly i ot S DR N M At
-60 di -60 dl
70 di 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
-  ——— - ——
{ )i ] QR e [ )i ] WD W
Date: 2.AUG.201 4:34:21 e AL 1 4:34:
TEL : 886-3-327-3456 Page Number : 53 of 65

FAX . 886-3-328-4978

Report Template No.: BU5-FR15CWL AC MA Version 2.1

Issued Date
Report Version

: Aug. 08, 2018
;01



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C
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WLAN 802.11n HT40 Channel 11
100kHz PSD reference Level

High Channel Plot
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

' : RX Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
e T F
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m |
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &> DN

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

A o B L e i T e TR S £ P SR |
I |
|
| Rear of EUT to be flushed |
I with rear of table top ]
I 1
I |
I[— |
l e EUT l
[ T [ | l 80 cm to
| Receiver | ground
| 500 RF Cable Siem | || plane
|
: |
| F 2 :
| " L
|
| AC :
I AMH | |
I (LISH) | |
: L] i |
|
| o | 7
I ® -~ Bonded to horizontal l - #
rd round plane -~
SO e e R R v
AMH = Artificial mains network (LISH)
AE = Az=zociated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 2.96 1.83 2.96 5.42 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer| Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. Jun. 19, 2018~ Conducted
Power Meter Anritsu ML2495A 1240001 N/A Sep. 07, 2017 Sep. 06, 2018
Aug. 02, 2018 (THO5-HY)
. 300MHz~40GH Jun. 19, 2018~ Conducted
Power Sensor Anritsu MA2411B 1207349 Sep. 07, 2017 Sep. 06, 2018
z Aug. 02, 2018 (THO5-HY)
Spectrum Rohde & Jun. 19, 2018~ Conducted
FSP40 100057 9kHz-40GHz | Now. 21, 2017 Nov. 20, 2018
Analyzer Schwarz Aug. 02, 2018 (THO5-HY)
Switch Box & EC130048 Jun. 19, 2018~ Conducted
Burgeon ETF-058 N/A Mar. 01, 2018 Feb. 28, 2019
RF Cable 4 Aug. 02, 2018 (THO5-HY)
; Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A Jul. 02, 2018 N/A
(COO05-HY)
. Rohde & Conduction
EMI Test Receiver ESR3 102388 3.6GHz Dec. 08, 2017 | Jul. 02, 2018 | Dec. 07, 2018
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100080 | 9kHz~30MHz | Nowv. 30, 2017 | Jul. 02,2018 | Now. 29, 2018
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Dec. 08, 2017 | Jul. 02, 2018 | Dec. 07, 2018
Schwarz (COO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Jul. 02, 2018 N/A
Schwarz V10.30 (CO05-HY)
HUBER + Conduction
LF Cable RG-214/U LFO1 N/A Jan. 03, 2018 | Jul. 02, 2018 | Jan. 02, 2019
SUHNER (CO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-22 100851 N/A Jan. 03, 2018 | Jul. 02, 2018 | Jan. 02, 2019
Schwarz (CO05-HY)
Rohde & Jul. 26, 2018~ Radiation
Loop Antenna HFH2-Z22 100315 | 9 kHz~30 MHz | Nov. 10, 2017 Nov. 09, 2018
Schwarz Jul. 30, 2018 (03CHOQ7-HY)
CBL o
. Jul. 26, 2018~ Radiation
Bilog Antenna TESEQ 6111D&00800 | 35419&03 | 30MHz to 1GHz | Dec. 18, 2017 Dec. 17, 2018
Jul. 30, 2018 (03CHO7-HY)
N1DO01N-06
Double Ridge Jul. 26, 2018~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Aug. 23, 2017 Aug. 22, 2018
Horn Antenna Jul. 30, 2018 (03CHO7-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Jul. 26, 2018~ Radiation
BBHA 9170 18GHz- 40GHz | Nov. 10, 2017 Nov. 09, 2018
Antenna CK 251 Jul. 30, 2018 (03CHO7-HY)
- Jul. 26, 2018~ Radiation
Preamplifier |COM-POWER| PA-103A 161241 10MHz-1GHz | May 21, 2018 May 20, 2019
Jul. 30, 2018 (03CHO7-HY)
» AMF-7D-0010 Jul. 26, 2018~ Radiation
Preamplifier MITEQ 1590075 | 1GHz ~ 18GHz | Apr. 25, 2018 Apr. 24, 2019
1800-30-10P Jul. 30, 2018 (03CH07-HY)
. . 3008A023 Jul. 26, 2018~ Radiation
Preamplifier Agilent 8449B 1GHz~ 26.5GHz| Oct. 30, 2017 Oct. 29, 2018
62 Jul. 30, 2018 (03CH07-HY)
18GHz~40GHz, .
. TTA1840-35-H Jul. 26, 2018~ Radiation
Amplifier MITEQ 1871923 | VSWR:2.5:1 | Jul. 16, 2018 Jul. 15, 2019
G Jul. 30, 2018 (03CHO07-HY)
max
) ) MY532900 20Hz to Jul. 26, 2018~ Radiation
EMI Test Receiver Agilent N9038A(MXE) Jan. 16, 2018 Jan. 15, 2019
53 26.5GHz Jul. 30, 2018 (03CH07-HY)
Spectrum . MY534701 Jul. 26, 2018~ Radiation
Agilent N9010A 10Hz~44GHz | Apr. 17, 2018 Apr. 16, 2019
Analyzer 18 Jul. 30, 2018 (03CHO7-HY)
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. . Calibration
Instrument Manufacturer | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
HUBER + | SUCOFLEX|MY24971/4, Jul. 26, 2018~ Radiation
RF Cable 9KHz~30MHz | Jan. 02, 2018 Jan. 01, 2019
SUHNER 104 MY28655/4 Jul. 30, 2018 (03CHO7-HY)
MY28655/4, .
HUBER + | SUCOFLEX Jul. 26, 2018~ Radiation
RF Cable MY?24971/4,| 30MHz~1GHz | Feb. 27, 2018 Feb. 26, 2019
SUHNER 104 Jul. 30, 2018 (03CHO7-HY)
MY15682/4
MY28655/4, .
HUBER + | SUCOFLEX Jul. 26, 2018~ Radiation
RF Cable MY?24971/4,| 1GHz~18GHz | Feb. 27, 2018 Feb. 26, 2019
SUHNER 104 Jul. 30, 2018 (03CHO7-HY)
MY15682/4
HUBER + |SUCOFLEX Jul. 26, 2018~ Radiation
RF Cable MY2858/2 | 18GHz~40GHz | Feb. 27, 2018 Feb. 26, 2019
SUHNER 102 Jul. 30, 2018 (03CHO7-HY)
Jul. 26, 2018~ Radiation
Antenna Mast Max-Full MFA520BS N/A im~4m N/A N/A
Jul. 30, 2018 (03CHO7-HY)
) Chaintek Jul. 26, 2018~ Radiation
Turn Table ChainTek N/A 0~360 Degree N/A N/A
3000 Jul. 30, 2018 (03CHO7-HY)
) E3 6.2009-8/8050400465 Jul. 26, 2018~ Radiation
Software Audix N/A N/A N/A
-24 6H Jul. 30, 2018 (03CHOQ7-HY)
TEL : 886-3-327-3456 Page Number : 64 of 65
FAX : 886-3-328-4978 Issued Date : Aug. 08, 2018
Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 101
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 27
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 57
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number : 65 of 65
FAX : 886-3-328-4978 Issued Date : Aug. 08, 2018

Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 101



Appendix A. Test Result of Conducted Test Items

Report Number : FR391803-51C

Test Engineer:

Eason Huang/Derek Hsu

Temperature:

21~25

°C

Test Date:

2018/6/19~2018/8/2

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR391803-51C

6dB and 99% Occupied Bandwidth

2.4GHz Band
Data Freq. 99% Occupied BW 6dB BW 6d|§ BW .
Mod. NTX{ CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant 1 Ant 2 Ant 1 Ant 2
11b |1Mbps| 1 1 2412 13.74 - 10.09 - 0.50 Pass
11b (1Mbps| 1 6 2437 13.69 - 10.07 - 0.50 Pass
11b |1Mbps| 1 11 2462 13.54 - 8.71 - 0.50 Pass
11b [1Mbps| 1 12 2467 13.69 - 10.11 - 0.50 Pass
11b (1Mbps| 1 13 2472 13.89 - 10.05 - 0.50 Pass
11g [(6Mbps| 1 1 2412 16.73 - 15.11 - 0.50 Pass
11g [6Mbps| 1 6 2437 16.73 - 15.09 - 0.50 Pass
11g [6Mbps| 1 11 2462 16.68 - 15.45 - 0.50 Pass
11g [(6Mbps| 1 12 2467 16.83 - 15.09 - 0.50 Pass
11g [(6Mbps| 1 13 2472 17.83 - 14.45 - 0.50 Pass
HT20 | MCSO| 1 1 2412 17.83 - 15.11 - 0.50 Pass
HT20 [ MCSO| 1 6 2437 17.88 - 15.09 - 0.50 Pass
HT20 | MCSO| 1 11 2462 17.83 - 15.94 - 0.50 Pass
HT20 | MCSO| 1 12 2467 17.93 - 16.52 - 0.50 Pass
HT20 | MCSO| 1 13 2472 19.98 - 16.28 - 0.50 Pass
HT40 [ MCSO| 1 3 2422 36.46 - 33.85 - 0.50 Pass
HT40 | MCSO| 1 6 2437 36.46 - 33.85 - 0.50 Pass
HT40 [ MCSO| 1 9 2452 36.36 - 32.57 - 0.50 Pass
HT40 | MCSO| 1 10 2457 36.46 - 33.85 - 0.50 Pass
HT40 | MCSO| 1 11 2462 47.65 - 33.85 - 0.50 Pass
HT20 | MCSO| 2 1 2412 17.83 17.83 15.56 15.15 0.50 Pass
HT20 | MCSO| 2 6 2437 17.88 17.88 16.90 15.09 0.50 Pass
HT20 | MCSO| 2 11 2462 17.78 17.83 15.09 15.09 0.50 Pass
HT20 | MCSO| 2 12 2467 17.78 17.78 15.11 15.11 0.50 Pass
HT20 | MCSO| 2 13 2472 32.32 31.77 15.11 15.09 0.50 Pass
HT40 [ MCSO| 2 3 2422 36.46 36.46 35.05 33.85 0.50 Pass
HT40 | MCSO| 2 6 2437 36.46 36.36 33.85 33.85 0.50 Pass
HT40 [ MCSO| 2 9 2452 36.46 36.36 30.09 33.85 0.50 Pass
HT40 | MCSO| 2 10 2457 36.36 36.36 32.57 35.05 0.50 Pass
HT40 [ MCSO| 2 11 2462 36.46 36.46 33.81 35.09 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

Report Number : FR391803-51C

2.4GHz Band
Peak Conducted EIRP EIRP
Data P Conducted qugr ' ST qugr Pass
Mod. Rate NT{ CH. (MH2) Power Limit (dBi) (dBm) Limit IEail
(dBm) (dBm) (dBm)
Ant 1 Ant 2 SUM Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2

11b |1Mbps| 1 1 2412 | 16.45 - - 30.00 | 30.00 2.96 1.83 19.41 - 36.00 - Pass

11b |1Mbps| 1 6 2437 | 16.41 - - 30.00 | 30.00 2.96 1.83 19.37 - 36.00 - Pass

11b |1Mbps| 1 11 2462 | 16.36 - - 30.00 | 30.00 2.96 1.83 19.32 - 36.00 - Pass

11b |1Mbps| 1 12 2467 | 15.60 - - 30.00 | 30.00 2.96 1.83 18.56 - 36.00 - Pass

11b |1Mbps| 1 13 2472 | 9.92 - - 30.00 | 30.00 2.96 1.83 12.88 - 36.00 - Pass

11g |6Mbps| 1 1 2412 | 19.13 - - 30.00 | 30.00 2.96 1.83 22.09 - 36.00 - Pass

11g |6Mbps| 1 6 2437 | 19.10 - - 30.00 | 30.00 2.96 1.83 22.06 - 36.00 - Pass

11g |6Mbps| 1 11 2462 | 19.06 - - 30.00 | 30.00 2.96 1.83 22.02 - 36.00 - Pass

11g |6Mbps| 1 12 2467 | 16.04 - - 30.00 | 30.00 2.96 1.83 19.00 - 36.00 - Pass

11g |6Mbps| 1 13 2472 | 3.32 - - 30.00 | 30.00 2.96 1.83 6.28 - 36.00 - Pass

HT20 | MCSO| 1 1 2412 | 19.15 - - 30.00 | 30.00 2.96 1.83 22.11 - 36.00 - Pass
HT20 [ MCSO| 1 6 2437 | 19.12 - - 30.00 | 30.00 2.96 1.83 22.08 - 36.00 - Pass
HT20 | MCSO| 1 11 2462 | 19.14 - - 30.00 | 30.00 2.96 1.83 22.10 - 36.00 - Pass
HT20 [ MCSO| 1 12 2467 | 15.51 - - 30.00 | 30.00 2.96 1.83 18.47 - 36.00 - Pass
HT20 | MCSO| 1 13 2472 | 3.25 - - 30.00 | 30.00 2.96 1.83 6.21 - 36.00 - Pass
HT40 [ MCSO| 1 3 2422 | 17.73 - - 30.00 | 30.00 2.96 1.83 20.69 - 36.00 - Pass
HT40 | MCSO| 1 6 2437 | 17.88 - - 30.00 | 30.00 2.96 1.83 20.84 - 36.00 - Pass
HT40 [ MCSO| 1 9 2452 | 18.05 - - 30.00 | 30.00 2.96 1.83 21.01 - 36.00 - Pass
HT40 | MCSO| 1 10 2457 | 14.22 - - 30.00 | 30.00 2.96 1.83 17.18 - 36.00 - Pass
HT40 [ MCSO| 1 11 2462 | 2.88 - - 30.00 | 30.00 2.96 1.83 5.84 - 36.00 - Pass
HT20 | MCSO| 2 1 2412 | 16.05 | 17.12 | 19.63 30.00 2.96 22.59 36.00 Pass
HT20 [ MCSO| 2 6 2437 | 16.25 | 16.97 | 19.64 30.00 2.96 22.60 36.00 Pass
HT20 | MCSO| 2 11 2462 | 15.96 | 17.17 | 19.62 30.00 2.96 22.58 36.00 Pass
HT20 [ MCSO| 2 12 2467 | 12.21 | 13.83 | 16.11 30.00 2.96 19.07 36.00 Pass
HT20 | MCSO| 2 13 2472 | 1.85 2.35 5.12 30.00 2.96 8.08 36.00 Pass
HT40 | MCSO| 2 3 2422 | 14.27 15.14 | 17.74 30.00 2.96 20.70 36.00 Pass
HT40 | MCSO| 2 6 2437 | 14.24 | 15.50 | 17.93 30.00 2.96 20.89 36.00 Pass
HT40 [ MCSO| 2 9 2452 | 14.21 | 15.37 | 17.84 30.00 2.96 20.80 36.00 Pass
HT40 | MCSO| 2 10 2457 | 13.05 | 14.26 | 16.71 30.00 2.96 19.67 36.00 Pass
HT40 [ MCSO| 2 11 2462 | 1.76 2.24 5.02 30.00 2.96 7.98 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR391803-51C

2.4GHz Band
D Average
Mod Data N H Freqg. Fazgr Co;gxztred
0d- | Rate | NTX | CH. (MHz) (dB) o

Ant 1 Ant 2 Ant 1 Ant 2 SUM
11b |1Mbps 1 1 2412 0.04 - 13.70 -
11b |1Mbps 1 6 2437 0.04 - 13.67 -
11b |[1Mbps 1 11 2462 0.04 - 13.65 -
11b |1Mbps 1 12 2467 0.04 - 13.07 -
11b |1Mbps 1 13 2472 0.04 - 6.88 -
11g |[6Mbps| 1 1 2412 0.06 - 13.69 -
11g |6Mbps 1 6 2437 0.06 - 13.66 -
11g |[6Mbps| 1 11 2462 0.06 - 13.63 -
11g |6Mbps 1 12 2467 0.06 - 11.13 -
11g |6Mbps 1 13 2472 0.06 - -4.01 -
HT20 | MCSO 1 1 2412 0.07 - 13.72 - )
HT20 | MCSO 1 6 2437 0.07 - 13.68 -
HT20 | MCSO 1 11 2462 0.07 - 13.71 -
HT20 | MCSO 1 12 2467 0.07 - 10.30 -
HT20 | MCSO 1 13 2472 0.07 - -4.23 -
HT40 | MCSO 1 3 2422 0.14 - 13.24 -
HT40 | MCSO 1 6 2437 0.14 - 13.41 -
HT40 | MCSO 1 9 2452 0.14 - 13.49 -
HT40 | MCSO 1 10 2457 0.14 - 10.26 -
HT40 | MCSO 1 11 2462 0.14 - -5.59 -
HT20 | MCSO 2 1 2412 0.08 0.07 10.68 11.77 14.27
HT20 | MCSO 2 6 2437 0.08 0.07 10.99 11.63 14.33
HT20 | MCSO 2 11 2462 0.08 0.07 10.55 11.77 14.21
HT20 | MCSO 2 12 2467 0.08 0.07 6.97 8.46 10.79
HT20 | MCSO 2 13 2472 0.08 0.07 -7.36 -6.56 -3.93
HT40 | MCSO 2 3 2422 0.16 0.16 10.51 11.57 14.08
HT40 | MCSO 2 6 2437 0.16 0.16 10.44 11.79 14.18
HT40 | MCSO 2 9 2452 0.16 0.16 10.39 11.77 14.14
HT40 | MCSO 2 10 2457 0.16 0.16 8.76 10.43 12.69
HT40 | MCSO 2 11 2462 0.16 0.16 -7.09 -6.58 -3.82

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR391803-51C

2.4GHz Band
Peak PSD DG Pei:‘m'?tSD
Mod. | D2 I\rl oy, | Frea. ElemiEaE — (@Bm/3kH2) | pass/Fail
Rate (MHz)
Ant 1 Ant 2 Wgrgf | ant1 Ant 2 Ant 1 Ant 2
11b |IMbps| 1| 1 | 2412 | -9.70 ; ; 2.96 183 8.00 8.00 Pass
11b |IMbps| 1| 6 | 2437 | -9.93 : : 2.96 183 8.00 8.00 Pass
11b |IMbps| 1| 11 | 2462 | -10.12 } } 2.96 183 8.00 8.00 Pass
11b |1Mbps| 1| 12 | 2467 | -10.49 - - 2.96 183 8.00 8.00 Pass
11b |IMbps| 1| 13 | 2472 | -16.94 ; ; 2.96 183 8.00 8.00 Pass
11g |6Mbps| 1| 1 | 2412 | -11.99 - - 2.96 183 8.00 8.00 Pass
11g |6Mbps| 1| 6 | 2437 | -11.64 ; ; 2.96 183 8.00 8.00 Pass
11g |6Mbps| 1| 11 | 2462 | -10.91 : - 2.96 183 8.00 8.00 Pass
11g |6Mbps| 1| 12 | 2467 | -14.66 ; ; 2.96 183 8.00 8.00 Pass
11g |6Mbps| 1| 13 | 2472 | 2842 : - 2.96 183 8.00 8.00 Pass
HT20 [MCSO| 1| 1 | 2412 | -10.37 ; ; 2.96 183 8.00 8.00 Pass
HT20 [MCSO| 1| 6 | 2437 | -10.92 : - 2.96 183 8.00 8.00 Pass
HT20 [MCSO| 1| 11 | 2462 | -11.69 ; ; 2.96 183 8.00 8.00 Pass
HT20 [MCSO| 1| 12 | 2467 | -14.69 - - 2.96 183 8.00 8.00 Pass
HT20 [MCSO| 1| 13 | 2472 | -29.50 ; ; 2.96 183 8.00 8.00 Pass
HT40 [MCSO| 1| 3 | 2422 | -14.03 - - 2.96 183 8.00 8.00 Pass
HT40 [MCSO| 1| 6 | 2437 | -14.35 ; ; 2.96 183 8.00 8.00 Pass
HT40 [MCSO| 1| 9 | 2452 | -13.22 : - 2.96 183 8.00 8.00 Pass
HT40 [MCSO| 1| 10 | 2457 | -17.95 ; ; 2.96 183 8.00 8.00 Pass
HT40 [MCSO| 1| 11 | 2462 | -33.23 - - 2.96 183 8.00 8.00 Pass
HT20 [MCSO| 2| 1 | 2412 | -1412 | -13.05 | -10.04 542 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | -13.18 | -12.37 9.36 542 8.00 Pass
HT20 [MCSO| 2| 11 | 2462 | -1411 | -1320 | -10.19 542 8.00 Pass
HT20 [MCSO| 2 | 12 | 2467 | -1857 | -16.76 | -13.75 542 8.00 Pass
HT20 |[MCSO| 2| 13 | 2472 | -3340 | -3485 | -30.39 542 8.00 Pass
HT40 [MCSO| 2 | 3 | 2422 | -17.78 | -1637 | -13.36 542 8.00 Pass
HT40 [MCSO| 2| 6 | 2437 | -17.40 | -1681 | -13.80 542 8.00 Pass
HT40 |[MCSO| 2| 9 | 2452 | -1803 | -17.10 | -14.09 542 8.00 Pass
HT40 |MCSO| 2| 10 | 2457 | -1844 | -1824 | -1523 542 8.00 Pass
HT40 [MCSO| 2 | 11 | 2462 | -17.63 | -1949 | -1462 542 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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Appendix B. AC Conducted Emission Test Results

Temperature : 25~27°C
Relative Humidity : |50~52%

Test Engineer : Kai-Chun Chu

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 391803-51
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

CISPR-OP Limitat Main Plorts
60T [

et __CISPR-Ave Limit:at Main Plorts

Level in dBuV

0 t t t —t+—— t t t t —t+—— t
150k 300400600 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.159000 23.65 55.52 31.87 | L1 OFF 19.5
0.159000 44.00 65.52 21.52 | L1 OFF 19.5
0.170250 25.23 54.95 29.72 | L1 OFF 19.5
0.170250 45.66 64.95 19.29 | L1 OFF 19.5
0.264750 24.97 51.28 26.31 | L1 OFF 19.5
0.264750 39.47 61.28 2181 | L1 OFF 19.5
0.316500 21.99 49.80 27.81 | L1 OFF 19.5
0.316500 35.22 59.80 2458 | L1 OFF 19.5
2.555250 22.37 46.00 23.63 | L1 OFF 19.5
2.555250 29.65 56.00 26.35 | L1 OFF 195
4.031250 25.87 46.00 20.13 | L1 OFF 19.6
4.031250 31.80 56.00 24.20 | L1 OFF 19.6
13.789500 29.37 50.00 20.63 | L1 OFF 19.7
13.789500 35.33 60.00 24.67 | L1 OFF 19.7




EUT Information

Report NO : 391803-51
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

CISPR-OP Limitat Main Plorts
60T [

e b __CISPR-Ave Limit:at Main Plorts

Level in dBuV

0 t t t —t+—— t t t t —t+—— t
150k 300400600 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.159000 22.91 55.52 32.61 | N OFF 19.5
0.159000 43.50 65.52 22.02 | N OFF 19.5
0.179250 26.41 54.52 28.11 | N OFF 19.5
0.179250 45.02 64.52 19.50 | N OFF 19.5
0.251250 24.97 51.72 26.75 | N OFF 19.5
0.251250 39.16 61.72 22.56 | N OFF 19.5
0.316500 22.10 49.80 27.70 | N OFF 19.5
0.316500 34.45 59.80 2535 | N OFF 19.5
2.613750 23.03 46.00 2297 | N OFF 19.5
2.613750 30.73 56.00 2527 | N OFF 19.5
4.157250 26.55 46.00 19.45 | N OFF 19.6
4.157250 32.47 56.00 2353 | N OFF 19.6
13.818750 27.89 50.00 22.11 | N OFF 19.8
13.818750 33.71 60.00 26.29 | N OFF 19.8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

Appendix C. Radiated Spurious Emission

) ) Temperature : 24~26°C
Test Engineer : Jesse Wang, Stan Hsieh, and Lance Chiang
Relative Humidity : [51~53%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2361.135 54.37 -19.63 74 40.16 31.87 17.37 35.03 271 304 P H
2388.33 43.53 -10.47 54 29.19 31.95 17.43 35.04 271 304 A H
* 2412 97.69 - - 83.32 31.99 1743 | 35.05 | 271 | 304 P H
* 2412 94.51 - - 80.14 31.99 17.43 35.05 271 304 A H
H
802.11b
H
CH 01
2388.12 54.4 -19.6 74 40.06 31.95 17.43 35.04 110 167 P \%
2412MHz
2385.18 43.51 -10.49 54 29.21 31.91 17.43 35.04 110 167 A \%
* 2412 94.57 - - 80.2 31.99 17.43 35.05 110 167 P \%
* 2412 91.38 - - 77.01 31.99 17.43 35.05 110 167 A \%
\%
\%
2371.46 54.12 -19.88 74 39.88 31.91 17.37 35.04 331 306 P H
2386.72 43.29 -10.71 54 28.95 31.95 17.43 | 35.04 | 331 | 306 A H
* 2437 98.22 - - 83.71 32.08 17.49 35.06 331 306 P H
* 2437 94.83 - - 80.32 32.08 17.49 | 35.06 | 331 | 306 A H
2495.45 53.7 -20.3 74 39.03 32.2 17.55 35.08 331 306 P H
802.11b
2486.91 43.9 -10.1 54 29.26 32.16 17.55 35.07 331 306 A H
CH 06
2367.96 54.48 -19.52 74 40.28 31.87 17.37 35.04 150 167 P \%
2437MHz
2389.1 43.25 -10.75 54 28.91 31.95 17.43 35.04 150 167 A \%
* 2437 95.91 - - 814 32.08 17.49 35.06 150 167 P \%
* 2437 93.29 - - 78.78 32.08 17.49 35.06 150 167 A \%
2497.48 54.75 -19.25 74 40.08 32.2 17.55 35.08 150 167 P \%
2485.72 44 -10 54 29.36 32.16 17.55 35.07 150 167 A \%
TEL : 886-3-327-3456 Page Number : Clof C24

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR391803-51C

* 2462 98.52 - - 83.91 32.12 1755 | 35.06 | 351 | 300 P H
* 2462 95.43 - - 80.82 32.12 1755 | 35.06 | 351 300 A H
2493.16 54.86 -19.14 74 40.19 32.2 1755 | 35.08 | 351 | 300 P H
2483.8 44.93 -9.07 54 30.29 32.16 1755 | 35.07 | 351 300 A H
H
802.11b
H
CH 11
* 2462 97.43 - - 82.82 32.12 1755 | 35.06 | 209 141 P \%
2462MHz
* 2462 94.59 - - 79.98 32.12 1755 | 35.06 | 209 141 A \%
2490.76 55.31 -18.69 74 40.63 32.2 17.55 | 35.07 | 209 141 P \Y,
2487.72 44.24 -9.76 54 29.56 32.2 1755 | 35.07 | 209 141 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 98.24 - - 83.64 32.12 1755 | 35.07 | 352 299 P H
* 2467 95.06 - - 80.46 32.12 1755 | 35.07 | 352 299 A H
2492.8 55.75 -18.25 74 41.08 32.2 1755 | 35.08 | 352 299 P H
2492.84 48.37 -5.63 54 33.7 32.2 1755 | 35.08 | 352 299 A H
H
802.11b
H
CH 12
* 2467 97.01 - - 82.41 32.12 1755 | 35.07 | 212 141 P \%
2467MHz
* 2467 93.92 - - 79.32 32.12 1755 | 35.07 | 212 141 A \Y,
2484.56 56.6 -17.4 74 41.96 32.16 1755 | 35.07 | 212 141 P \%
2484.36 48.98 -5.02 54 34.34 32.16 1755 | 35.07 | 212 141 A \%
\Y,
\%
* 2472 92.5 - - 77.86 32.16 1755 | 35.07 | 354 | 301 P H
* 2472 89.44 - - 74.8 32.16 1755 | 35.07 | 354 | 301 A H
2494.2 55.32 -18.68 74 40.65 32.2 1755 | 35.08 | 354 | 301 P H
2484.68 45.34 -8.66 54 30.7 32.16 1755 | 35.07 | 354 | 301 A H
H
802.11b
H
CH 13
* 2472 91.68 - - 77.04 32.16 1755 | 35.07 | 210 143 P \%
2472MHz
* 2472 88.67 - - 74.03 32.16 1755 | 35.07 | 210 143 A V
2485.64 54.64 -19.36 74 40 32.16 1755 | 35.07 | 210 143 P \%
2484.76 44.89 -9.11 54 30.25 32.16 1755 | 35.07 | 210 143 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 41.68 -32.32 74 55.81 34.23 10.98 | 59.34 | 100 0 P H
H
H

802.11b
H

CHO1
4824 41.98 -32.02 74 56.11 34.23 10.98 | 59.34 | 100 0 P \%

2412MHz
\Y,
\%
\Y,
4874 41.15 -32.85 74 55.14 34.22 11.03 | 59.24 | 100 0 P H
7311 42.59 -31.41 74 51.35 35.71 13.66 | 58.13 100 0 P H
H

802.11b
H

CH 06
4874 41.23 -32.77 74 55.22 34.22 11.03 | 59.24 | 100 0 P V

2437MHz
7311 42.67 -31.33 74 51.43 35.71 13.66 | 58.13 100 0 P \%
V
V
4924 42.05 -31.95 74 55.89 34.21 11.09 | 59.14 | 100 0 P H
7386 43.13 -30.87 74 51.97 35.66 13.76 | 58.26 100 0 P H
H

802.11b
H

CH 11
4924 42.64 -31.36 74 56.48 34.21 11.09 | 59.14 | 100 0 P \%

2462MHz
7386 42.72 -31.28 74 51.56 35.66 13.76 | 58.26 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C40of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 42.21 -31.79 74 56.05 34.21 11.09 | 59.14 | 100 0 P H
7404 42.92 -31.08 74 51.79 35.65 13.76 | 58.28 100 0 P H
H

802.11b
H

CH 12
4934 41.77 -32.23 74 55.61 34.21 11.09 | 59.14 | 100 0 P \Y

2467MHz
7401 43.47 -30.53 74 52.34 35.65 13.76 | 58.28 100 0 P \Y,
\Y
\Y,
4944 42.19 -31.81 74 55.94 34.21 11.14 59.1 100 0 P H
7416 42.84 -31.16 74 51.71 35.65 13.76 | 58.28 100 0 P H
H

802.11b
H

CH 13
4944 42.14 -31.86 74 55.89 34.21 11.14 59.1 100 0 P \Y,

2472MHz
7416 42.88 -31.12 74 51.75 35.65 13.76 | 58.28 100 0 P \Y
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5of C24
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
2389.905 55.04 -18.96 74 40.71 31.95 17.43 35.05 270 305 P H
2390 44.66 -9.34 54 30.33 31.95 17.43 35.05 270 305 A H
* 2412 100.78 - - 86.41 31.99 17.43 | 35.05 270 305 P H
* 2412 92.82 - - 78.45 31.99 17.43 | 35.05 270 305 A H
802.11n H
HT20 H
CHO1 2321.865 53.86 -20.14 74 39.78 31.79 17.31 35.02 125 169 P \%
2412MHz 2390 43.84 |-10.16 54 2951 | 3195 | 1743 | 3505 | 125 | 169 | A | V
* 2412 98.04 - - 83.67 31.99 17.43 | 35.05 125 169 P \%
* 2412 90.22 - - 75.85 31.99 17.43 35.05 125 169 A \%
\%
\%
2368.94 54.42 -19.58 74 40.18 31.91 17.37 35.04 330 307 P H
2388.82 43.21 -10.79 54 28.87 31.95 17.43 35.04 330 307 A H
* 2437 100.78 - - 86.27 32.08 17.49 35.06 330 307 P H
* 2437 93.29 - - 78.78 32.08 17.49 35.06 330 307 A H
802.11n 2485.72 54.34 -19.66 74 39.7 32.16 17.55 35.07 330 307 P H
HT20 2485.72 43.65 -10.35 54 29.01 32.16 17.55 35.07 330 307 A H
CH 06 2388.96 54.81 -19.19 74 40.47 31.95 17.43 35.04 151 167 P \%
2437MHz 2389.8 43.16 |-10.84 54 28.83 | 3195 | 1743 | 3505 | 151 | 167 | A | V
* 2437 99.78 - - 85.27 32.08 17.49 35.06 151 167 P \%
* 2437 92.17 - - 77.66 32.08 17.49 35.06 151 167 A \%
2489.57 54.8 -19.2 74 40.12 32.2 17.55 35.07 151 167 P \%
2486.7 43.64 -10.36 54 29 32.16 17.55 35.07 151 167 A \%
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* 2462 101.88 - - 87.27 32.12 1755 | 35.06 | 356 | 302 P H
* 2462 93.38 - - 78.77 32.12 17.55 35.06 356 302 A H
2495.56 56.36 |-17.64 74 41.69 32.2 1755 | 35.08 | 356 | 302 P H
2483.52 45.57 -8.43 54 30.93 32.16 17.55 35.07 356 302 A H
802.11n H
HT20 H
CH11 * 2462 100.28 - - 85.67 32.12 17.55 35.06 210 143 P \%
2462MHz |« 2462 93.15 - - 7854 | 3212 | 1755 | 3506 | 210 | 143 | A | V
2486.36 56.33 -17.67 74 41.69 32.16 17.55 35.07 210 143 P \%
2483.52 45.03 -8.97 54 30.39 32.16 1755 | 35.07 | 210 | 143 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7 of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/Iim)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 99.08 - - 84.48 32.12 17.55 35.07 353 304 P H
* 2467 91.13 - - 76.53 32.12 17.55 35.07 353 304 A H
2483.6 61.09 -12.91 74 46.45 32.16 17.55 35.07 353 304 P H
2483.52 47.76 -6.24 54 33.12 32.16 17.55 35.07 353 304 A H
802.11n H
HT20 H
CH 12 * 2467 98.88 - - 84.28 32.12 1755 | 35.07 | 210 | 142 P Y
2467TMHz |« 2467 90.66 - - 76.06 | 3212 | 1755 | 3507 | 210 | 142 | A | V
2483.5 60.14 -13.86 74 45.5 32.16 17.55 35.07 210 142 P \%
2483.52 47.92 -6.08 54 33.28 32.16 1755 | 35.07 | 210 | 142 AV
\%
\%
* 2472 81.96 - - 67.32 32.16 1755 | 35.07 | 353 | 299 P H
* 2472 74.27 - - 59.63 32.16 17.55 35.07 353 299 A H
2484.88 61.52 -12.48 74 46.88 32.16 17.55 35.07 353 299 P H
2483.52 46.42 -7.58 54 31.78 32.16 1755 | 35.07 | 353 | 299 A H
802.11n H
HT20 H
CH 13 * 2472 81.24 - - 66.6 32.16 17.55 35.07 213 143 P \%
2472MHz * 2472 73.74 - - 59.1 32.16 17.55 35.07 213 143 A \%
2483.56 59.87 -14.13 74 45.23 32.16 17.55 35.07 213 143 P \%
2483.52 46.18 -7.82 54 31.54 32.16 17.55 35.07 213 143 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8of C24
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 41.76 -32.24 74 55.89 34.23 10.98 59.34 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 41.8 -32.2 74 55.93 34.23 10.98 | 59.34 | 100 0 P |V
2412MHz vV
\%
\%
4874 41.36 -32.64 74 55.35 34.22 11.03 59.24 100 0 P H
7311 42.35 -31.65 74 51.11 35.71 13.66 58.13 100 0 P H
802.11n H
HT20 H
CH 06 4874 41.63 -32.37 74 55.62 34.22 11.03 59.24 100 0 P \%
2437MHz 7311 43.42 | -30.58 74 52.18 | 3571 | 13.66 | 58.13 | 100 0 P |V
\%
\%
4924 42.27 -31.73 74 56.11 34.21 11.09 59.14 100 0 P H
7386 42.75 | -31.25 74 51.59 35.66 13.76 | 58.26 | 100 0 P H
802.11n H
HT20 H
CH11 4924 43.06 -30.94 74 56.9 34.21 11.09 59.14 100 0 P \%
2462MHz 7386 4281 |-31.19 74 51.65 | 3566 | 13.76 | 58.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C24
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Report No. : FR391803-51C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 41.88 -32.12 74 55.72 34.21 11.09 59.14 100 0 P H
7401 42.92 -31.08 74 51.79 35.65 13.76 | 58.28 | 100 0 P H
802.11n H
HT20 H
CH 12 4934 43.78 -30.22 74 57.62 34.21 11.09 59.14 100 0 P \%
2467MHz 7401 4263 |-31.37 74 515 35.65 | 13.76 | 58.28 | 100 0 P |V
\%
\%
4944 43.11 -30.89 74 56.86 34.21 11.14 59.1 100 0 P H
7416 43.31 | -30.69 74 52.18 35.65 13.76 | 58.28 | 100 0 P H
802.11n H
HT20 H
CH 13 4944 42.23 -31.77 74 55.98 34.21 11.14 59.1 100 0 P \%
2472MHz 7416 42.8 -31.2 74 51.67 | 3565 | 13.76 | 58.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C24
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
2386.16 56.57 -17.43 74 42.23 31.95 17.43 35.04 270 304 P H
2389.94 48.06 -5.94 54 33.73 31.95 17.43 35.05 270 304 A H
* 2422 98.4 - - 83.94 32.03 17.49 | 35.06 270 304 P H
* 2422 90.25 - - 75.79 32.03 17.49 | 35.06 270 304 A H
802.11n 2487.26 54.82 -19.18 74 40.18 32.16 17.55 35.07 270 304 P H
HT40 2487.4 45.68 -8.32 54 31.04 32.16 17.55 35.07 270 304 A H
CHO03 2314.62 54.47 -19.53 74 40.44 31.74 17.31 35.02 150 164 P \%
2422MHz 2389.94 45.46 | -8.54 54 3113 | 3195 | 1743 | 3505 | 150 | 164 | A | V
* 2422 95.17 - - 80.71 32.03 17.49 35.06 150 164 P \%
* 2422 87.83 - - 73.37 32.03 17.49 35.06 150 164 A \%
2494.75 54.72 -19.28 74 40.05 32.2 17.55 35.08 150 164 P \%
2489.43 45.42 -8.58 54 30.74 32.2 17.55 35.07 150 164 A \%
2370.48 54.61 -19.39 74 40.37 31.91 17.37 35.04 296 310 P H
2389.52 45.76 -8.24 54 31.42 31.95 17.43 35.04 296 310 A H
* 2437 98.9 - - 84.39 32.08 17.49 35.06 296 310 P H
* 2437 90.51 - - 76 32.08 17.49 35.06 296 310 A H
802.11n 2487.82 54.74 -19.26 74 40.06 32.2 17.55 35.07 296 310 P H
HT40 2484.39 46.1 -7.9 54 31.46 32.16 17.55 35.07 296 310 A H
CH 06 2389.94 54.22 -19.78 74 39.89 31.95 17.43 35.05 154 170 P \%
2437MHz 2386.86 4484 | -9.16 54 30.5 3195 | 17.43 | 35.04 | 154 | 170 | A | V
* 2437 96.61 - - 82.1 32.08 17.49 35.06 154 170 P \%
* 2437 89.12 - - 74.61 32.08 17.49 35.06 154 170 A \%
2489.85 54.58 -19.42 74 39.9 32.2 17.55 35.07 154 170 P \%
2489.43 46.12 -7.88 54 31.44 32.2 17.55 35.07 154 170 A \%
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2368.8 5416 |-19.84 74 39.92 31.91 17.37 | 35.04 | 351 | 301 P H
2386.3 4511 -8.89 54 30.77 31.95 17.43 35.04 351 301 A H
* 2452 98.7 - - 84.19 32.08 17.49 | 35.06 | 351 | 301 P H
* 2452 90.92 - - 76.41 32.08 17.49 35.06 351 301 A H
802.11n 2483.9 59.26 | -14.74 74 4462 | 3216 | 1755 | 3507 | 351 | 301 | P | H
HT40 2484.32 51.33 -2.67 54 36.69 32.16 17.55 35.07 351 301 A H
CH 09 2363.48 55.04 -18.96 74 40.83 31.87 17.37 35.03 209 142 P \%
2452MHz 2388.26 44.87 | -9.13 54 3053 | 31.95 | 1743 | 3504 | 209 | 142 | A | V
* 2452 97.53 - - 83.02 32.08 17.49 35.06 209 142 P \%
* 2452 90.43 - - 75.92 32.08 17.49 | 35.06 | 209 | 142 AV
2483.62 58.38 -15.62 74 43.74 32.16 17.55 35.07 209 142 P \%
2484.6 50.12 -3.88 54 35.48 32.16 1755 | 35.07 | 209 | 142 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C24
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Report No. : FR391803-51C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/im)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2336.32 53.76 | -20.24 74 39.64 | 31.83 | 17.31 | 3502 | 352 | 298 | P | H
2382.8 4491 | -9.09 54 30.61 | 31.91 | 17.43 | 3504 | 352 | 298 | A | H
* 2457 96.27 - - 81.72 | 3212 | 17.49 | 3506 | 352 | 298 | P | H
* 2457 89 - - 7445 | 3212 | 1749 | 3506 | 352 | 298 | A | H
802.11n 2483.69 58.53 |-15.47 74 4389 | 3216 | 17.55 | 3507 | 352 | 298 | P | H
HT40 24835 50.13 | -3.87 54 3549 | 3216 | 1755 | 3507 | 352 | 298 | A | H
CH 10 2315.74 54.9 -19.1 74 40.87 | 31.74 | 17.31 | 3502 | 217 | 163 | P | V
2457MHz 2358.02 44.97 -9.03 54 30.76 31.87 | 1737 | 3503 | 217 | 163 | A | V
* 2457 94.75 - - 80.2 3212 | 17.49 | 35.06 | 217 | 163 | P | V
* 2457 86.37 - - 71.82 | 3212 | 17.49 | 3506 | 217 | 163 | A | V
24835 56.41 |-17.59 74 4177 | 3216 | 1755 | 3507 | 217 | 163 | P | V
2483.5 4855 | -5.45 54 3391 | 3216 | 1755 | 3507 | 217 | 163 | A | V
2335.62 53.83 | -20.17 74 39.71 | 31.83 | 17.31 | 3502 | 351 | 296 | P | H
2387.7 4479 | -9.21 54 3045 | 3195 | 17.43 | 3504 | 351 | 296 | A | H
* 2462 76.77 - - 62.16 | 3212 | 1755 | 35.06 | 351 | 296 | P | H
* 2462 69.24 - - 5463 | 3212 | 1755 | 3506 | 351 | 296 | A | H
802.11n 2484.88 54.95 |-19.05 74 40.31 | 3216 | 17.55 | 3507 | 351 | 296 | P | H
HT40 24835 46.86 | -7.14 54 3222 | 3216 | 1755 | 3507 | 351 | 296 | A | H
CH 11 2388.4 54.01 |-19.99 74 39.67 | 31.95 | 17.43 | 3504 | 218 | 170 | P | V
2462MHz 2387.84 44.87 -9.13 54 30.53 3195 | 17.43 | 3504 | 218 | 170 | A | V
* 2462 75.17 - - 60.56 | 32.12 | 1755 | 3506 | 218 | 170 | P | V
* 2462 67.49 - - 52.88 | 3212 | 1755 | 3506 | 218 | 170 | A | V
2483.69 54.7 -19.3 74 40.06 | 3216 | 1755 | 3507 | 218 | 170 | P | V
2483.55 46.33 | -7.67 54 31.69 | 32.16 | 1755 | 3507 | 218 | 170 | A | V
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Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
125.04 30.75 -12.75 43.5 42.58 17.69 2.01 31.53 - - P H
161.49 28.23 -15.27 43.5 41.11 16.36 2.25 31.49 - - P H
264.09 30.21 |-15.79 46 39.3 19.39 2.87 31.35 - - P H
360.2 36.04 -9.96 46 43.55 20.64 3.05 31.2 - - P H
803.3 39.23 -6.77 46 37.29 27.93 4.6 30.59 | 100 0 P H
815.2 38.24 -7.76 46 36.39 27.83 4.6 30.58 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 36.75 314 -8.6 40 40.54 20.97 1.33 31.44 100 0 P \%
LF 44.31 28.98 -11.02 40 42.48 16.71 1.34 31.55 - - P \%
57 31.37 -8.63 40 49.5 12.12 1.35 31.6 - - P \%
456.1 32.08 -13.92 46 36.56 23.08 3.49 31.05 - - P \%
743.8 311 -14.9 46 29.57 27.71 4.46 30.64 - - P \%
936.3 32.97 -13.03 46 28.83 29.69 4.97 30.52 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : Cl4 of C24
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
2385.6 55.22 -18.78 74 40.88 31.95 17.43 35.04 147 161 P H
2390 44.2 -9.8 54 29.87 31.95 17.43 35.05 147 161 A H
* 2412 102.97 - - 88.6 31.99 17.43 35.05 147 161 P H
* 2412 95.13 - - 80.76 31.99 17.43 35.05 147 161 A H
802.11n H
HT20 H
CHO1 2387.7 54.59 -19.41 74 40.25 31.95 17.43 35.04 303 70 P \%
2412MHz 2389.17 44.34 | -9.66 54 30 3195 | 17.43 | 35.04 | 303 | 70 AV
* 2412 101.32 - - 86.95 31.99 17.43 | 35.05 303 70 P \%
* 2412 93.39 - - 79.02 31.99 17.43 | 35.05 303 70 A \%
\%
\%
2346.26 54.66 -19.34 74 40.49 31.83 17.37 35.03 187 142 P H
2387 43.38 -10.62 54 29.04 31.95 17.43 35.04 187 142 A H
* 2437 100.37 - - 85.86 32.08 17.49 35.06 187 142 P H
* 2437 92.44 - - 77.93 32.08 17.49 35.06 187 142 A H
802.11n 2487.47 54.21 -19.79 74 39.57 32.16 17.55 35.07 187 142 P H
HT20 2486 44.92 -9.08 54 30.28 32.16 17.55 35.07 187 142 A H
CH 06 2328.34 54.62 -19.38 74 40.54 31.79 17.31 35.02 237 64 P \%
2437MHz 2389.8 4356 | -10.44 54 2923 | 3195 | 1743 | 3505 | 237 | 64 AV
* 2437 100.5 - - 85.99 32.08 17.49 | 35.06 237 64 P \%
* 2437 92.66 - - 78.15 32.08 17.49 35.06 237 64 A \%
2490.97 54 -20 74 39.32 32.2 17.55 35.07 237 64 P \%
2486.63 43.68 -10.32 54 29.04 32.16 17.55 35.07 237 64 A \%
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* 2462 101.65 - - 87.04 32.12 1755 | 35.06 | 116 | 223 P H
* 2462 93.93 - - 79.32 32.12 17.55 35.06 116 223 A H
2495.48 65.71 -8.29 74 51.04 32.2 17.55 35.08 116 223 P H
2483.96 44.15 -9.85 54 29.51 32.16 17.55 35.07 116 223 A H
802.11n H
HT20 H
CH11 * 2462 101.35 - - 86.74 32.12 17.55 35.06 294 66 P \%
2462MHz |« 2462 93.57 - - 7896 | 3212 | 1755 | 3506 | 294 | 66 | A | V
2499.92 54.16 -19.84 74 39.49 32.2 17.55 35.08 294 66 P \%
2483.52 44.04 -9.96 54 29.4 32.16 17.55 | 35.07 | 294 66 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 97.77 - - 83.17 32.12 17.55 35.07 137 234 P H
* 2467 90.46 - - 75.86 32.12 17.55 35.07 137 234 A H
2483.52 57.29 -16.71 74 42.65 32.16 17.55 35.07 137 234 P H
2483.52 45.87 -8.13 54 31.23 32.16 17.55 35.07 137 234 A H
802.11n H
HT20 H
CH 12 * 2467 98.02 - - 83.42 32.12 1755 | 35.07 | 311 | 318 P \Y
2467MHz * 2467 90.2 - - 75.6 32.12 17.55 35.07 311 318 A \%
2497.72 59.17 -14.83 74 44.5 32.2 17.55 35.08 311 318 P \%
2483.52 46.14 -7.86 54 315 32.16 17.55 35.07 311 318 A \%
\%
\%
* 2472 81.51 - - 66.87 32.16 17.55 35.07 106 227 P H
* 2472 73.68 - - 59.04 32.16 17.55 35.07 106 227 A H
2483.76 58.72 -15.28 74 44.08 32.16 17.55 35.07 106 227 P H
2483.52 46.15 -7.85 54 31.51 32.16 17.55 35.07 106 227 A H
802.11n H
HT20 H
CH 13 * 2472 81.53 - - 66.89 32.16 17.55 35.07 308 346 P \%
2472MHz * 2472 73.78 - - 59.14 32.16 17.55 35.07 308 346 A \%
2483.84 58.44 -15.56 74 43.8 32.16 17.55 35.07 308 346 P \%
2483.52 46.46 -7.54 54 31.82 32.16 17.55 35.07 308 346 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 42.47 -31.53 74 56.6 34.23 10.98 59.34 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 4228 |-31.72 74 56.41 34.23 10.98 | 59.34 | 100 0 P |V
2412MHz vV
\%
\%
4874 42.45 -31.55 74 56.44 34.22 11.03 59.24 100 0 P H
7311 42.51 -31.49 74 51.27 35.71 13.66 58.13 100 0 P H
802.11n H
HT20 H
CH 06 4874 42.2 -31.8 74 56.19 34.22 11.03 59.24 100 0 P \%
2437MHz 7311 43.46 | -30.54 74 5222 | 3571 | 13.66 | 58.13 | 100 0 P |V
\%
\%
4924 42.79 -31.21 74 56.63 34.21 11.09 59.14 100 0 P H
7386 43.87 -30.13 74 52.71 35.66 13.76 | 58.26 | 100 0 P H
802.11n H
HT20 H
CH11 4924 42.59 -31.41 74 56.43 34.21 11.09 59.14 100 0 P \%
2462MHz 7386 43.85 |-30.15 74 52.69 | 3566 | 13.76 | 58.26 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR391803-51C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 42.1 -31.9 74 55.94 34.21 11.09 59.14 100 0 P H
7401 42.78 -31.22 74 51.65 35.65 13.76 58.28 100 0 P H
802.11n H
HT20 H
CH 12 4934 41.79 -32.21 74 55.63 34.21 11.09 59.14 100 0 P \%
2467MHz 7401 42.74 | -31.26 74 51.61 | 3565 | 13.76 | 58.28 | 100 0 P |V
\%
\%
4944 43.17 -30.83 74 56.92 34.21 11.14 59.1 100 0 P H
7416 43.28 | -30.72 74 52.15 35.65 13.76 | 58.28 | 100 0 P H
802.11n H
HT20 H
CH 13 4944 42.17 -31.83 74 55.92 34.21 11.14 59.1 100 0 P \%
2472MHz 7416 42,97 |-31.03 74 51.84 | 3565 | 13.76 | 58.28 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C24
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FCC RADIO TEST REPORT

Report No. : FR391803-51C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
2387.98 57.53 -16.47 74 43.19 31.95 17.43 35.04 141 160 P H
2389.52 46.51 -7.49 54 32.17 31.95 17.43 35.04 141 160 A H
* 2422 100.25 - - 85.79 32.03 17.49 | 35.06 141 160 P H
* 2422 91.3 - - 76.84 32.03 17.49 | 35.06 141 160 A H
802.11n 2494.33 54.36 -19.64 74 39.69 32.2 17.55 35.08 141 160 P H
HT40 2492.09 45.4 -8.6 54 30.73 32.2 17.55 35.08 141 160 A H
CHO03 2381.96 54.25 -19.75 74 39.95 31.91 17.43 35.04 329 70 P \%
2422MHz 2389.8 45.67 -8.33 54 31.34 | 3195 | 1743 | 3505 | 329 | 70 AV
* 2422 96.89 - - 82.43 32.03 17.49 | 35.06 329 70 P \%
* 2422 89.73 - - 75.27 32.03 17.49 35.06 329 70 A \%
2494.05 54.45 -19.55 74 39.78 32.2 17.55 35.08 329 70 P \%
2488.1 45.33 -8.67 54 30.65 32.2 1755 | 35.07 329 70 A \%
2349.06 54.11 -19.89 74 39.94 31.83 17.37 35.03 160 234 P H
2388.26 45.13 -8.87 54 30.79 31.95 17.43 | 35.04 160 234 A H
* 2437 97.06 - - 82.55 32.08 17.49 35.06 160 234 P H
* 2437 89.79 - - 75.28 32.08 17.49 35.06 160 234 A H
802.11n 2495.03 54.82 -19.18 74 40.15 32.2 17.55 35.08 160 234 P H
HT40 2484.25 45.8 -8.2 54 31.16 32.16 17.55 35.07 160 234 A H
CH 06 2365.86 54.89 -19.11 74 40.69 31.87 17.37 | 35.04 258 355 P \%
2437MHz 2324.98 44.92 -9.08 54 30.84 | 31.79 | 17.31 | 3502 | 258 | 355 | A | V
* 2437 97.28 - - 82.77 32.08 17.49 35.06 258 355 P \%
* 2437 88.84 - - 74.33 32.08 17.49 35.06 258 355 A \%
2490.48 54.32 -19.68 74 39.64 32.2 17.55 35.07 258 355 P \%
2488.03 45.31 -8.69 54 30.63 32.2 17.55 | 35.07 258 355 A \%
TEL : 886-3-327-3456 Page Number : C20 of C24
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Report No. : FR391803-51C

2326.8 54.19 -19.81 74 40.11 31.79 17.31 35.02 184 142 P H
2351.72 44.9 9.1 54 30.69 31.87 17.37 35.03 184 142 A H
* 2452 97.35 - - 82.8 32.12 17.49 | 35.06 | 184 | 142 P H
* 2452 89.61 - - 75 32.12 17.55 35.06 184 142 A H
802.11n 2484.74 54.63 |-19.37 74 39.99 | 3216 | 1755 | 3507 | 184 | 142 | P | H
HT40 2484.74 45.78 -8.22 54 31.14 32.16 17.55 35.07 184 142 A H
CH 09 2374.54 54.16 -19.84 74 39.92 31.91 17.37 35.04 356 316 P \%
2452MHz 2349.76 4501 | -8.99 54 30.84 | 31.83 | 17.37 | 3503 | 35 | 316 | A | V
* 2452 98.69 - - 84.18 32.08 17.49 | 35.06 | 356 | 316 P |V
* 2452 90.87 - - 76.36 32.08 17.49 | 35.06 | 356 | 316 AV
2490.9 54.82 -19.18 74 40.14 32.2 17.55 35.07 356 316 P \%
2483.55 46.01 -7.99 54 31.37 32.16 17.55 35.07 356 316 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR391803-51C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBuV/im)| (dB) [(dBpV/Iim)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2388.12 54.79 -19.21 74 40.45 31.95 17.43 35.04 165 156 P H
2385.88 4491 -9.09 54 30.57 31.95 17.43 35.04 165 156 A H
* 2457 98.32 - - 83.77 32.12 17.49 35.06 165 156 P H
* 2457 90.51 - - 75.96 32.12 17.49 35.06 165 156 A H
802.11n 2484.04 56.26 | -17.74 74 4162 | 3216 | 1755 | 3507 | 165 | 156 | P | H
HT40 2491.95 50.73 -3.27 54 36.06 32.2 1755 | 35.08 | 165 | 156 A H
CH 10 2384.2 54.69 -19.31 74 40.39 31.91 17.43 | 35.04 | 289 61 P Y
2457MHz 2319.8 4499 | -9.01 54 3091 | 31.79 | 17.31 | 35.02 | 289 | 61 A |V
* 2457 96.77 - - 82.22 32.12 17.49 | 35.06 | 289 61 P Y,
* 2457 89.35 - - 74.8 32.12 17.49 | 35.06 | 289 61 AV
2483.5 56.85 -17.15 74 42.21 32.16 17.55 35.07 289 61 P \%
2483.5 49.01 -4.99 54 34.37 32.16 17.55 35.07 289 61 A \%
2378.04 53.79 -20.21 74 39.55 31.91 17.37 35.04 107 223 P H
2373.42 45.26 -8.74 54 31.02 31.91 17.37 35.04 107 223 A H
* 2462 78.93 - - 64.32 32.12 17.55 35.06 107 223 P H
* 2462 71.02 - - 56.41 32.12 17.55 35.06 107 223 A H
802.11n 2483.55 56.94 |-17.06 74 42.3 3216 | 1755 | 3507 | 107 | 223 | P | H
HT40 2483.55 47.52 -6.48 54 32.88 32.16 17.55 35.07 107 223 A H
CH11 2380 54.71 -19.29 74 40.47 31.91 17.37 35.04 297 279 P \%
2462MHz 2373.28 44.86 -9.14 54 30.62 31.91 17.37 35.04 297 279 A \%
* 2462 77.65 - - 63.04 32.12 17.55 35.06 297 279 P \%
* 2462 69.84 - - 55.23 32.12 17.55 35.06 297 279 A \%
2483.5 55.57 -18.43 74 40.93 32.16 17.55 35.07 297 279 P \%
2483.5 47.44 -6.56 54 32.8 32.16 17.55 35.07 297 279 A \%
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C23 of C24
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FCC RADIO TEST REPORT

Report No. : FR391803-51C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/im)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : C24 of C24
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Appendix D. Radiated Spurious Emission Plots

: ) . Temperature : 24~26°C
Test Engineer : Jesse Wang, Stan Hsieh, and Lance Chiang
Relative Humidity : [51~53%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1 of D93

FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

) @Buvim) Date: 2018.07-27 ) (0B Date: 2018.07-27
1300 1304)
1200 1200)
1100 1100
1000 1004
a0 504
s00) o0 PR
700) 704
500) 600
i
500 0.0 ittt
400 400
300 304
200 200
100 100
510 7 752 . 00 15 00 700 a0, 7o 7500 00
requency (HHn) Frequency (Hy)
site + 03CHO7-HY site + e3cHe7-HY
Condition PEAK_BE_74 3m HF_ANT_00875962 HORTZONTAL Condition : PEAK_74 3m HF_ANT_80075962 HORIZONTAL
RBII: 1000.000KH: VBW:3000.000KHz SWT:Auto : RBW:1000.000KH: VEW:3000.000KHz SWT:Auto
Detector Peak Detector : Peak
Peak Project 391803-51 Project : 391803-51
Hode B Mode i o
) @Buvim) Date: 2018.07-27 ol 0B Dote: 2018.07-27
1300 1304)
1200 1200)
1109 1100
1000 1004 .
90.0/ N 90.0f
s00) 804
700) 704
500) 600 o
509 7 ~ — —
400
300
200 200
100 100
510 75 752 . 798 15 00 700 . 7200, 7500 0
Frequency (HHr) Frequency ()
site + 03CHO7-HY site + e3cHo7-HY
Condition : AVG_BE_S54 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S54 3m HF_ANT_0@075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBM:0.010KHz SWT:Auto
Detector Peak Detector Peak
Av Project 391803-51 Project : 391803-51
- Mode 9 Mode 19

TEL : 886-3-327-3456 Page Number : D2 of D93
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A @BV

Dates2010.07.27 e 0By Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000 L
900 500
209 00 PERK 74
700 704
500 60
| sttt
50.0] 50,0k A AR b S
400 400
300 300
200 204
100 109
570 T 75 7 8 715 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : Detector
Peak Project : 301803-51 Project 301803-51
Mode 9 Mode 9
) @ouv Dates2018.07.27 eve 4By Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
"
900 509
500 400
700 700
500 60g )
s00) - 504
T
40.0| B ——— e A
300 300
200 200
100 109
510 . 75z 7. 8 715 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode 19 Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D3 of D93



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

) @Buvimy Dates2010.07.27 e Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 500
500 400 pEAK 74
700 704
oy el sttt ]
s00) ET I ————
400 400
300 300
200 204
100 109
570 7. 7%, 758 nz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00675962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 10 Mode 10
) (@wuvimy Dates2018.07.27 eve @BV Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 N 904
500 400
700 700
500 60g )
s00) g
100
300 300
200 200
100 109
510 . 766, 758 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 10 Mode : 10

TEL : 886-3-327-3456 Page Number : D4 of D93
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Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal Fundamental

A (@Buvim)

Date: 2018-07-27

s00)
809 PEAK BE 74
700

Avg.

900 /fv

00|

709

609 AVG_BE_54]
500 7

o
\wﬁmv,» M
500 .
ad |
%00
209
109
0 i 5 a7z T 7
Trequency (e
Site : @3CHe7-HY
Condition © PEAK BE 74 3 HE_ANT 00075962 HORTZONTAL
- RoM: 1060.000KHz VBH:3060.600KHz SWT:Auto
Detector  peak
Peak Project © 301803-51 Left blank
Mode 10
1 mum) vae 018,077
1309

Detector
Project
Hode

2458, 272 2456, 2500
Frequency (Hz)

@3CH07-HY

AVG_BE_54 3m HE_ANT_0@075962 HORIZONTAL
RBW:1000.000KHz VBl:0.010KHz SWT:Auto

- Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D5 of D93



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

) @Buvimy Date: 2018.07.25 el aBuvim) Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 500
809 809 PERK 74
700 704
500 T 60
509 0.0 AR AL
400 400
300 300
200 204
100 109
570 7. 766, 758 nz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) Frequency (WH)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 10 Mode 10
) (@wuvimy Date: 2018.07.27 evel @Buvim) Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 509
wd /JN\‘\ wd
700 \ 700
500 60g )
s00) - gy 504
40.0| T 40
300 300
200 200
100 109
510 . 766, 758 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) Frequency (WH)
Site ©@3CHO7-HY Site : @3CHe7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode 110 Mode : 10

TEL : 886-3-327-3456 Page Number : D6 of D93
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2018-07-27

100

PEAK_BE 74

1

site
Condition

2 212 2456,

5.
Frequency (MHz)

© @3CHO7-HY
: PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project
Hode

: 391803-51
10

Left blank

Avg.

A (@BuVim)

Date: 2018.07.27

109

AVG_BE_54]

site
Condition

Detector
Project
Hode

430 244,

2458, 2
Frequency (Hz)
@3CH07-HY

AVG_BE_54 3m HE_ANT_0@075962 VERTICAL
RBW:1000.000KHz VBl:0.010KHz SWT:Auto

: Peak
: 391803-51
: 10

72, 2456,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

) @Buvimy Dates2018.07.26 e 0By Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
900 500
80.0) PEAK_BE 74 809 PEAK_74|
700 704
500 . 60
s ooV R D PR ¥ SOV AP el .
50.0 50,0 il AN PR
400 400
300 300
200 204
100 109
50 Zacs. 7are. g ez 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00675962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector Detector
Peak Project 391803-51 Project 301803-51
Mode 11 Mode 1
) (@wuvimy Dates 2018.07.26 eve 4By Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
Wﬂﬁ\ﬁ 90.0|
500 400
700 700
60.0 AVG_BE 54| 6091 AVG_54
509 N~ 1 509 =
e — — T T
40.0| 400
300 300
200 200
100 109
50 Zacs. 7re. 7 Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode D11 Mode 11

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number : D8 of D93



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

) @Buvimy Dates2018.07.26 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
909 = 00|
80.0) h PEAK_BE 74 809 PEAK_74|
700 704
500 60
. esrhastriodt]
50.0 s e
400 400
300 300
200 204
100 109
50 Zacs. 7are. g Tz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 11 Mode 1
) (@wuvimy Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
900 509
500 400
700 700
60.0 AVG_BE 54| 6091 AVG_54
s00) 3 504
409 — T 00—
300 300
200 200
100 109
50 Zacs. 7re. g Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode D11 Mode 11

TEL : 886-3-327-3456 Page Number : D9 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

) @B Date: 2018.07.26 el (@BuVim) Date: 2018.07.25
1300 1300
1200 1200
110 o)
1000 1000
B 90
209 PEAK_BE 74 00 PERK 74
700 700
500 . 60
TR S APPSR |
500 SO0 AR et
400 400
300 s00f
209 200
100 100
50 za65. 25, 2054 252, 2 000 400, a0, 7200, 2500, 3000
Frequency (Hiz) Frequency (M)
site : @3CHe7-HY site : @3CHe7-HY
Condition : PEAK_BE_74 3m HE_ANT_00@75962 HORIZONTAL Condition : PEAK_74 3m HE_ANT_00075962 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW: 1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal Detector
Peak Project : 301803-51 Project 301803-51
Hode 12 Mode 12
) @Buvim) Date: 2018.07.26 evel (@Buvim) Date: 2018.07.25
1300 1300
1200 1200
10 ol
1000 1000
900 /J/ 904
500 80
700 700
609 VG BE 54 e G 54
50.0) \ S S s = 50,0 —
400 — B R ——
300 300
200 200
109 100
50 2468, 25, 2 252, 250 000 400, a0, 720, 2600, 3000
Froquency (MHz) Froquency (M)
site @3CHO7-HY site : @3CHe7-HY
Condition AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition i AVG_S4 3m HE_ANT_00075962 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBN:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Pea Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Hode s 12 Mode i 12

TEL : 886-3-327-3456 Page Number : D10 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

) @Buvimy Date: 2018.07.25 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
N —
s0sl—~ . 500
800 PEAK_BE 74 809 PEAK_74|
700 704
500 5 60
50.0 e T (e PSR PR | e B i i I
400 400
300 300
200 204
100 109
50 Zacs. 7are. 74 Tz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) Frequency (WH)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 12 Mode 12
) (@wuvimy Date: 2018.07.25 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
m/f\m 904
300) v\ 800)
700 \ 700
60.0 AVG_BE 54| 6091 AVG_54
py NS
40.0| T — 40,0f———— T
300 300
200 200
100 109
50 Zacs. 7re. 7 Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) Frequency (WH)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 12 Mode @12

TEL : 886-3-327-3456 Page Number : D11 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

) @Buvimy Date: 2018.07.25 el aBuvim) Date: 20180725
1300 1300
1200 1200
1100 0]
1000 1000
900 500
o0y PEAK BE 74 o) PEAK 74]
700 704
500 60
500 00N Ao A
400 400
300 300
200 204
100 109
50 Zacs. 7are. g Tz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) Frequency (WH)
site + 03CHo7-HY site + 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00675962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Hode 13 Mode 13
) (@wuvimy Date: 2018.07.25 evel @Buvim) Date: 2018.07.25
1300 1300
1200 1200
1100 0]
1000 1000
900 509
800 s — 800
700 700
600 G BE 54 609 G54
s0o—/ T 504 —
100 - T
300 300
200 200
100 109
50 Zacs. 7re. 7 Tz 7500 00 Tace. Taca, 7200 7500, 000
Frequency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Pea Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Hode D13 Mode D13

TEL : 886-3-327-3456 Page Number : D12 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

1 Vertical Fundamental

) @Buvimy Date: 20180726 e amavim) Date: 2018.0725
1300 1300
1200 1200
1100 o)
1000 1000
a0 a0

mw/ X 700
o0 N o0d

s00) 500 ks
400 400
300 300
200 204
100 109
50 Zacs. 7are. g Tz 7 00 Taco. oo, 7200 700, 000
requency (1H:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 13 Mode 13
) (@wuvimy Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
900 - 509
500 400
700 700
AVG_BE 54| 6091 AVG_54
1 504
7Y SR SN S S
300 300
200 200
100 109
50 Zacs. 7re. 7 Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 13 Mode : 13

TEL : 886-3-327-3456 Page Number : D13 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

) @Buvim) Date: 2018.07-26 ) (0B Date: 2018072
1300 1304)
1200 1200)
1100 1100
1000 p— 1004
a0 504
s00) o0 PR
700) A/f 704
- |
vt R e
o SO0 sepm e A
400 400
300 304
200 200
100 100
510 7 752 . 00 15 00 700 a0, 7200, 7500 00
requency (HHn) Frequency (Hy)
site + 03CHO7-HY site + e3cHe7-HY
Condition PEAK_BE_74 3m HF_ANT_00875962 HORTZONTAL Condition : PEAK_74 3m HF_ANT_80075962 HORIZONTAL
RBW: 1000.000KHz VBW:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector : Peak
Peak Project 391803-51 Project : 391803-51
Hode 14 Mode i1
) @Buvim) Date: 2018.07-25 ol 0B Dote: 20180726
1300 1304)
1200 1200)
1109 1100
1000 1004
a0 ~ 904
80.0 (ﬁ 80.0/
700) 704
500) 600 o
50 T 500 B
40.0f 40,0 =
300 304
200 200
100 100
510 75 752 . 798 15 00 700 . 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site + 03CHO7-HY site + e3cHo7-HY
Condition : AVG_BE_S54 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S54 3m HF_ANT_0@075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBM:0.010KHz SWT:Auto
Detector Peak Detector Peak
Avg Project 391803-51 Project : 391803-51
- Mode 14 Mode i 14

TEL : 886-3-327-3456 Page Number : D14 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Vertical Fundamental

) @Buvimy Dates2018.07.26 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
90.0| s 90.0|
209 00 PERK 74
700 704
500 60 |
; o /
50.0] 5005k A MR b B A
400 400
300 300
200 204
100 109
570 T 75 7 8 715 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 14 Mode 14
) (@wuvimy Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
900 - 509
—
500 400
700 700
60.0 AVG_54
s00) 3
100
300
200 200
100 109
510 . 75z 7. 8 715 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 14 Mode : 14

TEL : 886-3-327-3456 Page Number : D15 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

) @Buvimy Date: 2018.07.25 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 S~ 1000
900 500
209 00 PERK 74
700 704
500 60 i
M| o ————
50.0] 50.0f ‘“M
400 400
300 300
200 204
100 109
570 7. 765, 758 nz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) Frequency (WH)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00675962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 15 Mode 15
) (@wuvimy Date: 2018.07.25 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
900 s 509
500 4 400
g L g
500 60g )
s00) — 504 — = 4=
40.0| 40,0 T T
300 300
200 200
100 109
510 . 766, 758 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) Frequency (WH)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 15 Mode : 15

TEL : 886-3-327-3456 Page Number : D16 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2018-07-26

PEAK_BE 74

—

site

430 2848, 25, 212 2456,
Frequency (MHz)

© @3CHO7-HY

Condition : PEAK_BE_74 3m HE_ANT_00@75962 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector

Hode

Project : 391803-51
15

Left blank

Avg.

A (@BuVim)

Date: 2018.07.26

109

AVG_BE_54]

e m———

site
Cond:

Dete
Proj:
Hode

430 244, 2458, 2
Frequency (Hz)
@3CH07-HY
ition AVG_BE_54 3m HE_ANT_0@075962 HORIZONTAL
RBW:1000.000KHz VBl:0.010KHz SWT:Auto
ctor : Peak
ect : 391803-51
21

72, 2456,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D17 of D93



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

) @Buvimy Dates2018.07.26 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
900 500
209 00 PERK 74
700 704
500 . . 60 )
. Y U VAN SR ST ——|
s00) i 500 s
400 : 400
300 300
200 204
100 ! 109
570 7. 7%, 758 nz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : Detector
Peak Project : 301803-51 Project 301803-51
Mode 15 Mode 15
) (@wuvimy Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
900 509
P
500 \ 400
700 \ 700
00 \ o0d _—
s00) 504 —
40.0| - 80,0
300 300
200 200
100 109
510 . 766, 58 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 15 Mode : 15

TEL : 886-3-327-3456 Page Number : D18 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2018-07-26

s
900

100

PEAK_BE 74

N

430 2848,

site
Condition

2 212 2456,

5.
Frequency (MHz)

© @3CHO7-HY
: PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project
Hode

: 391803-51
15

Left Blank

Avg.

A (@BuVim)

Date: 2018.07.26

109

AVG_BE_54]

430 244,

site
Condition

Detector
Project
Hode

2458, 2
Frequency (Hz)
@3CH07-HY

AVG_BE_54 3m HE_ANT_0@075962 VERTICAL
RBW:1000.000KHz VBl:0.010KHz SWT:Auto

: Peak
: 391803-51
21

72, 2456,

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D19 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

A @BV

)

Date: 2018-07-26

o 0By Dates 20180726
1300 1300
1200 1200
1100 0]
1000, = 1000
e = P
209 “\M’ PEAK BE 74 809 PEAK T4
nd o, 700
500 1 60
LTV Tewy PRSI STV AT—
50.0 510MWW
400 400
300 300
200 204
100 109
50 Zacs. 7are. g Tz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00675962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector Detector
Peak Project 391803-51 Project 301803-51
Mode 16 Mode 16
) (@wuvimy Dates 2018.07.26 eve 4By Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
RS 509
500 400
=
609 S V6_BE 54| 609 A6 54
500 ~—— 504 —
40.0| 800 T
300 300
200 200
100 109
50 Zacs. 7re. Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 16 Mode : 16

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number : D20 of D93



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Vertical Fundamental

bae 20100726 sy bates 0180726
1500 1300
1200 1200
109 o
o — 1009
504 ““”‘“\ a0
s0a S oo 78 209 seRicral

700) % 700
s00) 600)
by

0 PPN SVPR o P v
s00) L s
400 400
300 300
200 204
100 109
50 Zacs. 7are. g Tz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 16 Mode 16
) (@wuvimy Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
00—l 509
500 400
700 700
600) — AVG_BE 54| 609 G54
s00) ~ty 504 —
40.0| T 0.0 T
300 300
200 200
100 109
50 Zacs. 7re. Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 16 Mode : 16

TEL : 886-3-327-3456 Page Number : D21 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

) @Buvimy Dates2018.07.26 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
s0.0p” s 90.0|
209 PEAK BE 74 809 PEAK T4
700 704
500 60
50.0 el L e d s e
400 : 400
300 300
200 1 204
100 ! 109
50 Zacs. 7are. g Tz 7 00 Taco. oo, 7200, 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00675962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 17 Mode 17
) (@wuvimy Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
0]
1000
509
400
700
AVG_BE 54| 6091 AVG_54
504
— —— —
B —— RS
300 300
200 200
100 109
50 Zacs. 7re. Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 17 Mode : 17

TEL : 886-3-327-3456 Page Number : D22 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

1 Vertical Fundamental

) aBovim) Dates2018.07.26 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
PO O R——
90.0p" T, 90.0|
80.0) PEAK_BE 74 809 PEAK_74|
700 704
wd W «d
MMMMWMM e
50.0 4 5000 AR AR
400 400
300 300
200 204
100 109
50 Zacs. 7are. 2358 Tz 7 00 Taco. oo, 7200 700, 000
requency () requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 17 Mode 17
) aBovim) Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
900 509
e e .
500 400
700 700
AN
60.0 <~ AVG_BE 54| 6091 AVG_54
s00) 504
S i
40.0| 40.0p———— T
300 300
200 200
100 109
50 Zacs. 7re. Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 17 Mode : 17

TEL : 886-3-327-3456 Page Number : D23 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Horizontal Fundamental

) aBovim) Dates2018.07.26 e Dates 20180726
1300 1300
1200 120
1ol o)
1000 100
509 a0
00 B PEAK_BE 74 809 PEAK_74|
700 / 700 L
1
a0 o0l
B T e SRR P PPy
509 S0
109 409
300 30
200 20
100 10
50 2868, Zars. £ oy z o0 00, D 7200 7500, S50
requency () requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3n HE_ANT_08675962 HORIZONTAL Condition : PEAK_74 3m HE_ANT_08075962 HORIZONTAL
+ RBI:1000.000KH: VBM:3008.000KHz SWT:Auto REW: 1000.000KHZ VEW: 3000.000KHz SHT:Auto
Detector : peal Detector
Peak Project : 301803-51 Project 301803-51
Mode 18 Mode 18
) aBovim) Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 120
1ol o)
1000 1004
a0 s0q]
00 a0

G B 4 : e st
509 s00 I
T — I

400 A0 e
300 300
200 200
100 104

50 za8. 7t sz 0 00 Taon. a0, 7200, 700, 000
Froquency (MHz) Froquency (M)
site e3CHeT-HY site + e3cHe7-HY
Condition AVG_BE_S54 3m HE_ANT_00075962 HORIZONTAL Condition i AVG_54 3m HF_ANT_00075962 HORTZONTAL
© RBW:1000.000KHz VBW:0.010KHz SWT:Auto : REW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector : Peal Detector : Peak

Avg Project © 391803-51 Project : 391803-51

. Hode : 18 Mode i 18

TEL : 886-3-327-3456 Page Number : D24 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Vertical Fundamental

) @Buvimy Dates2018.07.26 e Dates 20180726
1300 1300
1200 1200
1100 0]
1000 1000
900 500
00 s PEAK_BE 74 209 PEAK 74|
700 700
600 ! 60
ot R 500k R A
400 400
300 300
200 204
100 109
50 Zacs. 7are. 2358 Tz 7 00 Taco. oo, 7200 700, 000
requency (1H:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH: 3000.000KHz ST
Detector : peak Detector Peak
Peak Project : 301803-51 Project : 391803-51
Mode 18 Mode : 18
) (@wuvimy Dates 2018.07.26 eve @BV Dates2018.07.26
1300 1300
1200 1200
1100 0]
1000 1000
900 509
500 400
700 b 700
w0 / \ weEEs g wse
509 509 I
= N — (===
40.0| 40,0 T
300 300
200 200
100 109
50 Zacs. 7re. Tz 7500 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HE_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REI:1000.000KHz VEW:©.010KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 18 Mode : 18

TEL : 886-3-327-3456 Page Number : D25 of D93
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1 Horizontal Fundamental

A @BuVim) Date: 20180727 J a8y Date: 2018.07-27
1300) 1300

1200) 1200

1109 00|

1000) 1000 1

s00) \ s00) | T
70.0) A 00| 1
o0 ; A\ wd

-

B S e———
st bt Y TR ——

400 400
300 304
200 200
100 100
510 73, 765 708 pr BT 00 700 a0, 7o 7500 00
Frequency (HHr) Frequency (Hy)
+ 03CHO7-HY site + e3cHe7-HY
Condition PEAK_BE_74 3m HF_ANT_00875962 HORTZONTAL Condition : PEAK_74 3m HF_ANT_80075962 HORIZONTAL
RBII: 1000.000KH: VBW:3000.000KHz SWT:Auto : RBW:1000.000KH: VEW:3000.000KHz SWT:Auto
Detector Peak Detector : Peak
Peak Project 391803-51 Project : 391803-51
Hode 19 Mode i1
) @Buvim) Date: 2018.07-27 ol 0B Dote: 2018.07-27
1300 1304)
1200 1200)
1109 1100
1000 1004
5
a0 = 904
i
s00) \ 804
700 \ 700
o AN r —
i FS R S E————— s I R m— e ——
400 P N DS S =
300 304
200 200
100 100
510 755, 7305 7398 7z EC 00 700 a0, 7200, 7500 0
Frequency (HHr) Frequency ()
site + 03CHO7-HY site + e3cHo7-HY
Condition : AVG_BE_S54 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S54 3m HF_ANT_0@075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Av Project 391803-51 Project : 391803-51
- Mode 19 Mode i 19

TEL : 886-3-327-3456 Page Number : D26 of D93
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

Peak

Date: 2018-07-27

PEAK_BE 74

2 212

5.
Frequency (MHz)

© @3CHO7-HY
: PEAK_BE_74 3m HE_ANT_00@75962 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

: 391803-51
19

Left Blank

Avg.

Date: 2018.07.27

AVG_BE_54]

2458, 2
Frequency (Hz)

@3CH07-HY

AVG_BE_54 3m HE_ANT_0@075962 HORIZONTAL
RBU:1000.000KHz VBl: 3.000KHz SWT:Auto

: Peak

: 391803-51

i 19

72,

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1 Vertical Fundamental

) @Buvimy Dates2010.07.27 e Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000 .
909 p— 909
200 sl I PERK 74
70.0| 700 T
500 60
raneyeer bbb tahorsmmt] | et Mottt
s00) 500 et
400 400
300 300
200 204
100 109
5 7. 7%, 758 nz 7 00 Taco. oo, 7200 700, 000
requency (1H:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 19 Mode 19
) (@wuvimy Dates2018.07.27 eve @BV Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 509 "
500 e 200
700 700 {
600 | G54
s00) 1 | S —
100
300
200 200
100 109
510 . 766, 58 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HF_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VW:3.00KHz SWT:Auto + REI:1000.000KHz VEW:3.000KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 19 Mode : 19

TEL : 886-3-327-3456 Page Number : D28 of D93
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

Peak

A (@Buvim) Date: 2018.07.27

AN PEAK_BE 74

430 2848, 2

Condition : PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

Detector

. Left blank

5. 212 2456, 2
Frequency (MHz)

© @3CHO7-HY

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 2018.07.27

AVG_BE_54]
1

430 244, 255,

Condition AVG_BE_54 3m HE_ANT_0@075962 VERTICAL

Detector

Left blank

3 272 2456, 2500
Frequency (Hz)

@3CH07-HY

RBU:1000.000KHz VBl: 3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR391803-51C




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

A @BV

)

Date: 2018-07-27

O VU VRO S O WWWW’/

el (9BuVim)

Date: 20180727

|

PEAK 74|

700 t
B
e

400 400
300 300
200 204
100 109
570 7. 7%, 758 nz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : Detector :
Peak Project : 301803-51 Project : 391803-51
Mode 20 Mode : 20
) (@wuvimy Dates2018.07.27 eve @BV wwor2r
1300 1300
1200 1200
1100 0]
1000 1000
|
900 509
P
500 400
J
609 17 G 54
s00) o
100
300
200 200
100 109
510 . 766, 758 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:3.00KHz SWT:Auto + REI:1000.000KHz VEW:3.000KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project 391803-51 Project : 391803-51
. Mode : 20 Mode : 20

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: D30 of D93



ssamonias. FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2018-07-27

o

900 “m—\
800)

PEAK_BE 74

700)
s00)

100

430 2848, 2 212 2456,

55,
Frequency (Hiz)

site : @3CHe7-HY

Condition : PEAK_BE_74 3m HE_ANT_00@75962 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :

Project : 391803-51

Hode 20

Left blank

Avg.

A (@BuVim)

Date: 2018.07.27

AVG_BE_54]

430 244, 2458, 2
Frequency (Hz)

site @3CH07-HY

Condition AVG_BE_54 3m HE_ANT_0@075962 HORIZONTAL
RBU:1000.000KHz VBl: 3.000KHz SWT:Auto

Detector : Peak

Project : 391803-51

Hode : 20

72, 2456,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D31 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

A (@Buvim) Date: 2018.07.27
1300)
1200)
100)
1000)
900) |

id

el (9BuVim)

Date: 20180727

1300
1200
o)
1000
90
800

PEAK 74|

700 704
500 . 60
bt
50.0] 500kt A A A
400 400
300 300
200 204
100 109
570 7. 7%, D nz 7 00 Taco. oo, 7200 700, 000
requency (1H:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : Detector
Peak Project : 301803-51 Project 301803-51
Mode 20 Mode 20
) (@wuvimy Dates2018.07.27 eve @BV Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 509
500 - — 400
700 700
500 60g )
s00) ;
100
300 300
200 200
100 109
510 . 766, 758 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_S4 3n HF_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VW:3.00KHz SWT:Auto + REI:1000.000KHz VEW:3.000KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode : 20 Mode : 20

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: D32 of D93



ssamonias. FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal Fundamental

Peak

A (@Buvim)

Date: 2018-07-27

100

wu—m/»r'““”*”\\w\

PEAK_BE 74

430

site
Condition

Detector
Project
Hode

© @3CHO7-HY
: PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2 212 2456, 2

5.
Frequency (MHz)

S Left blank

Avg.

A (@BuVim)

Date: 2018.07.27

0| ——
80.0| Vr_/
704
\\\

AVG_BE_54]

430

site
Condition

Detector
Project
Hode

@3CH07-HY
AVG_BE_54 3m HE_ANT_0@075962 VERTICAL
RBU:1000.000KHz VBl: 3.000KHz SWT:Auto

- Left blank

20

255, 72, 2456, 2500

3 2
Frequency (Hz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D33 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

) @Buvimy Dates2010.07.27 e 0By Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
90.0| 90.0| |
209 00 { \ PERK 74
700 704
500 3 60
—" o]
500 T R — e i
400 400
300 300
200 204
100 109
570 7. 7%, 758 nz 7 00 Taco. oo, 7200 700, 000
Froquency (HH:) requency (i)
Site : @3CHe7-HY Site : @3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00675962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : Detector
Peak Project : 301803-51 Project 301803-51
Mode 21 Mode 21
) (@wuvimy Dates2018.07.27 eve 4By Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 509
500 400
700
500
s00)
100
300
200 200
100 109
510 . 766, 758 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition AVG_BE_54 3n HE_ANT_00675962 HORIZONTAL Condition : AVG_S4 3m HE_ANT_06675962 HORIZONTAL
+ REW:1000.000KHz VEW:3.00KHz SWT:Auto + REI:1000.000KHz VEW:3.000KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode s 21 Mode 221

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D34 of D93



ssamonias. FCC RADIO TEST REPORT

Report No. : FR391803-51C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2018-07-27

100

PEAK_BE 74

site
Condition

Detector
Project
Hode

2 212 2456,

5.
Frequency (MHz)

© @3CHO7-HY
: PEAK_BE_74 3m HE_ANT_00@75962 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

: 391803-51
21

Left blank

Avg.

A (@BuVim)

Date: 2018.07.27

109

AVG_BE_54]

site
Condition

Detector
Project
Hode

2458, 2
Frequency (Hz)
@3CH07-HY

AVG_BE_54 3m HE_ANT_0@075962 HORIZONTAL
RBU:1000.000KHz VBl: 3.000KHz SWT:Auto

: Peak
: 391803-51
221

72, 2456,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D35 of D93



ssamonias. FCC RADIO TEST REPORT Report No. : FR391803-51C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 Vertical Fundamental

) @Buvimy Date 20180727 e Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
90.0 90.0/ |
809 809 H PERK 74
70.0) 70| J
500 60
P ot U VR e o
s00) L
400 400
300 300
200 204
100 109
570 7. 366, 758 nz 7 00 Taco. oo, 7200 700, 000
requency (1H:) requency (i)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW: 1000, 000KHz VBH:3000.000KHz SWT:Auto
Detector : pea Detector
Peak Project : 301803-51 Project 301803-51
Mode 21 Mode 21
) (@wuvimy Date 20180727 eve @BV Dates2018.07.27
1300 1300
1200 1200
1100 0]
1000 1000
900 509
800 S 800
700) } 70|
600 AVG 54
s00) =
100
300 300
200 200
100 109
510 . 766, 758 nz 750 00 Tace. Taca, 7200 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHe7-HY
Condition AVG_BE_S4 3n HF_ANT_00675962 VERTICAL Condition i AVG_S4 3m HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VW:3.00KHz SWT:Auto + REI:1000.000KHz VEW:3.000KHz SUT:Auto
Detector : Peal Detector : Peak
Avg Project © 391803-51 Project : 391803-51
. Mode 121 Mode s 21

TEL : 886-3-327-3456 Page Number : D36 of D93
FAX : 886-3-328-4978





